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(Dakks TEST CERTIFICATE PFI

GERMANY ACCREDITED
%//-_ Deutsche

Akkreditierungsstelle
D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. 12K1412414-1
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page Sl

Code  : Buff Split S2 Leather

Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/-2°C

Relative Humidity 50 +/-3%

Sample was conditioned for 48 hours.

Water penetration & water absorption

% Water absorption after 60 minutes 18 %
Requirement : 30 % (max)
Water absorbed by cloth after 60 min 1.7¢g
Requirement 0.2 g (max)
J:, /L TIIN
Rajesh i;%‘a Shai axena

(Senior Technologist) Chief Technologist & Mead Physical Laboratory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.
3. Sample not drawn by FDDI and the test results relate only to the material tested.
4. The report must not be rproduced except in jull without approved of FDDI.

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+01-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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N eutsche
E// Akkreditierungsstelle
D-PL-11339-01-00
Supplier :Ahsan Leathers Pvt. Ltd. Job No. 1 2K1412414-2
Contact : Mr.Z.Ahsan . Date of Entry :29.12.2014
Material : Leather Swatch Page D 1/1

Code  : Buff Split S2 Leather

Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/-2°C

Relative Humidity 30 +/-3%

Sample was conditioned for 48 hours.

Water Vapour permeability
Value 1.35 mglcm® h

Requirement 0.80 mglcrn2 h (min)

Rajesh IZ\;;%L'

(Senior Technologist)

N\ Q)\/\
Shail Saxena
Chief Technologist & Head Physical Laboratory

L. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

4. The report must not be rproduced except in full without approved of FDDI.

b

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
. Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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Accrediation for ISO/IEC 17025:2005 by DAKKS, Germany ‘-- Abcvmail
Accredited by BIS India, approved by DGS&D, BGAOA, RITES, Air Headquarters, General Motors d Laborato

TEST CERTIFICATE !

GERMANY ACCREDITED

. Deutsche
&"’// Akkreditierungsstelle
D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. (2K1412414-3
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page : /1

Code  : Buff Split S2 Leather

Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 2320

Relative Iumidity 50 +/-5%

Sample was conditioned for 48 hours.
Water Vapour Co-efficient
Value 18.4 mg/cm®

Requirement 15 mg/cm2 (min)

Rajesh PETJA» ; Shailen
7

(Senior Technologist) Chief Technologist & Head Physical Laboratory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

The report must not be rproduced except in full without approved of FDDI.
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA

Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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TEST CERTIFICATE

Supplier :Ahsan Leathers Pvt. Ltd. Job No. 12K 1412414-4
Contact : Mr.Z Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page S/

Code  : Buff Split S2 Leather

Specification : EN IS0 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015

Laboratory Environment

Temperature 23 +/-2°C
Relative Humidity 50 +/~5%

Sample was conditioned for 48 hours.

Tear Strength

Value

Requirement (minimum)

Rajesh Mishra
(Senior Technologist)

,‘3

Footue,

—

SATRA

L1
.! Accredite !
Laborato
q

PEY

GERMANY ACCREDITED

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

3. Sample not drawn by FDDI and the test results relate only to the material tested,

4. The report must not be rproduced except in full withour approved of FDDI.

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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Berrsion " Accrediation for ISO/IEC 17025:2005 by DAKKLS, Germany S Accredites
2 Accredited by BIS India, approved by DGS&D, BGAOA, RITES, Air Headquarters, General Motors d Laborator)

(/ﬁkks TEST CERTIFICATE P

v GERMANY ACCREDITED| |
"~ Deutsche
&'// Akkreditierungsstelle

D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. 12K1412414-5
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page 11

Code  : Buff Split S2 Leather

Specification : EN IS0 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Labaoratory Environment

Temperature 23 +/-2°C

Relative Humidity 50 +/-5%

Sample was conditioned for 48 hours.

Tensile Strength (N/mm?)

Value 39

Requirement (min) 15

Rajesh l&;{)rg(,

(Senior Technologist)

T

Shailendra Sax&na
Chief Technologist & Head Physical Laboratory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

4. The report must not be rproduced except in full without approved of FDDI.
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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Supplier :Ahsan Leathers Pvt. Ltd.
Contact : Mr.Z.Ahsan
Material : Leather Swatch

Code  : Buff Crazy Horse Leather

Specification  : EN ISO 20345:2011

Job Start Date : 31.12.2014

Laboratory Environment

Temperature 23 +/-2°C
Relative Humidity 50 +/-5%
Sample was conditioned for 48 hours.

Water penetration & water absorption

INTERNATIONAL TESTING CENTRE

Accrediation for ISO/IEC 17025:2005 by DAKKS, Germany
Accredited by BIS India, approved by DGS&D, BGAOA, RITES, Air Headquarters, General Motors

TEST CERTIFICATE

% Water absorption after 60 minutes
Requirement
Water absorbed by cloth after 60 min

Requirement

Rajesh kj:;/

(Senior Technologist)
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Job No. (2K 14124135-1
Date of Entry :29.12.2014

Page g |

Job Completion Date : 01.01.2015

5.5%
30 % (max)
002¢g

0.2 g (max)

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or

legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

o

Sample not drawn by FDDI and the test results relate only to the material tested

4. The report must not be rproduced except in full without approved of FDDI,

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd.
Contact : Mr.Z.Ahsan

Material ; Leather Swatch

T INTERNATIONAL TESTING CENTRE

Accrediation for ISO/IEC 17025:2005 by DAKKS, Germany
Accredited by BIS India, approved by DGS&D, BGAOA, RITES, Air Headquarters, General Motors

TEST CERTIFICATE

Job No.
Date of Entry :29.12,2014

Page S 1/1]

IS0 14001

BUREAU VERITAS |

Certification '

PEI

SATRA

o1 |
[ ) | Accredited
Laborato!
‘ =

GERMANY ACCREDITED

Code  : Buff Crazy Horse Leather
Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/-2°C

Relative [fumidity 30 +/-5%

Sample was conditioned for 48 hours.

Water Vapour permeability

Value 3.5.mglcm®h

Requirement 0.80 mg/em? h (min)

Raj eshf‘l\zls/hLﬂ'

(Senior Technologist)

Shailen ewl%

Chief Technologist & Head Physical Laboratory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

The report must not be rproduced except in full without approved of FDDI.
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website - www.fddiindia.com
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(DAKKs TEST CERTIFICATE

N Deutsche
%f/ Akkreditierungsstelle

D-PL-11339-01-00

GERMANY ACCREDITED |

Supplier :Ahsan Leathers Pvt. Ltd. Job No. :2K1412415-3
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page : 1

Code : Buff Crazy Horse Leather

Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/2°C

Relative Humidity 30 +/5%

Sample was conditioned for 48 hours

Water Vapour Co-efficient

Value 32.6 mg/cm2
Requirement 15 mg/cm? (min)

Y1 ne 0&
Rajesh Mishra Shailendra Saxena

(Senior Technologist) Chief Technologist & Head Physical Laboratory

L. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

4. The report must not be rproduced except in _full without approved of FDDI.

o

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA

Ph. :#91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax - +91-120-2412558, 2411301 Website : www.fddiindia.com
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GERMANY ACCREDITED |
&/// Deutsche
Akkreditierungsstelle

D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. :2K1412415-4
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page 2171

Code  : Buff Crazy Horse Leather

Specification : EN [SO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/42°C

Relative Humidity S0 4/~5%

Sample was conditioned for 48 hours.

Tear Strength
Value 170 N

Requirf ment (minimum) 120 N
N AN~

Shailen Xena
Chief Technologist & Head Physical Laboratory

Rajesh Mishra
(Senior Technologist)

A~

Ff.\"!n"\”

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

3. Sample not drawn by FDDI and the test results relate only to the material tested.

4. The report must not be rproduced except in_full without approved of FDDI.

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 {Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website - www.fddiindia.com
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INTERNATIONAL TESTING CENTRE SATRA
Accrediation for ISO/IEC 17025:2005 by DAKKS, Germany .- P—
Accredited by BIS India, approved by DGS&D, BGAOA, RITES, Air Headquarters, General Motors d Laborato!

TEST CERTIFICATE

GERMANY ACCREDITED |

Q///" Deutsche

Akkreditierungsstelle
D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. (2K1412415-5
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page D /1

Code  : Buff Crazy Horse Leather

Specification : EN [SO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +/-2°C

Relative Humidity 50 +/-5%

Sample was conditioned for 48 hours.

Tensile Strength (N/mm®

Value 35

Requirement (min) 13 JNJ{
/"“\\
&

Rajesh Mishr Shailen akena .
(Senior Technologist) Chief Technologist & Head Physical Laboratory

\‘
O
];_,”;n o

1. This report is for technical information of the client only. Not Jor advertisement, promotion, publicity litigation or
legal purpose.

This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

The report must not be rproduced except in full without approved of FDDI.
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA

Ph. :+01-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia com
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. Deutsche
&"// Akkreditierungsstelle

D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Lid. Job No. 12K1412416-1
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch Page 21/

Code  : Buff Split S1 Leather

Specification : ENISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date ; 01.01.2015
Laboratory Environment

Temperature 23 +/-2°C

Relative Humidity 50 +/-5%

Sample was conditioned for 48 hours.

Tear Strength

Value 189 N

Requirement (minimum) 120N
qn

Rajesh Mishra
(Senior Technologist)

Shailen xen

Chief Technologist & Head Rhysical Laboratory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

3. Sample not drawn by FDDI and the test results relate only to the material tested.

4. The report must not be rproduced except in fill without approved of FDDI.

FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com
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\\'__’_///__ Deutsche

Akkreditierungsstelle
D-PL-11339-01-00

Supplier :Ahsan Leathers Pvt. Ltd. Job No. :2K1412416-2
Contact : Mr.Z.Ahsan Date of Entry :29.12.2014
Material : Leather Swatch ‘ Page ' 171

Code  : Buff Split SI Leather

Specification : EN ISO 20345:2011

Job Start Date : 31.12.2014 Job Completion Date : 01.01.2015
Laboratory Environment

Temperature 23 +£2°C

Relative umidity 50 +/-3%

Sample was conditioned for 48 hours.

Tensile Strength (N/mm?)

Value 35

Requirement (min)

ishra
echnologist)

Rajesh |
(Senior”

1. This report is for technical information of the client only. Not Jor advertisement, promotion, publicity litigation or
legal purpose.

2. This institute shall be indemnified against any dispute arising out of issue of this report.

Sample not drawn by FDDI and the test results relate only to the material tested.

The report must not be rproduced except in full without approved of FDDI.
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FOOTWEAR DESIGN & DEVELOPMENT INSTITUTE
MINISTRY OF COMMERCE & INDUSTRY, GOVERNMENT OF INDIA

A-10/A, SECTOR-24, NOIDA-201301, DISTT. GAUTAM BUDHA NAGAR (U.P.) INDIA
Ph. :+91-120-4500128, 4500138 (Physical Lab), 4500113, 4500125 (Chemical Lab)
EPABX : +91-120-4500100 Fax : +91-120-2412558, 2411301 Website : www.fddiindia.com



